
May, 2001
Oil Free Repair Manual 3 TAB: 3.5 Horsepower - Twin-V

CPFC2TV3520W/CPFC2TV3520W-1

1

26

25

24

27

31

3

5

4
21

17

33

32

40

39
38

37

36

35

34

18

19

22

23

28

30

13

11

16

10

41

2

45

30

44

42

43

7

89

41

29

20

46

6

Torque 
10-15  in.-lbs.

21
Torque 9-12 ft.-lbs.

ALWAYS use back 
flow safety check 
valve included with 
unit to connect
“quadraport” to 
hose for use 
at a remote location.

Torque 100-120 in.-lbs.

Torque 
100-120 in.-lbs.

Torque
100-120  
in.-lbs.

Torque
6-10 in.-lbs. Torque 

15-25 in.-lbs.

Torque 
15-25  in.-lbs.

12

12

31-1

31-2
31-3

31-4

31-7

31-6

31-8

31-9

31-13

31-12

31-10

31-11

47



May, 2001
Oil Free Repair Manual 4 TAB: 3.5 Horsepower - Twin-V

No. Part Number Description
1 Z-D22958 Tank Assembly
2 SS-2707 Drain Valve
3 AC-0631 Check Valve
4 SSP-7811 Assembly, Nut Sleeve 1/4”
5 SSP-7813 Assembly, Nut Sleeve  3/8”
6 SSP-6021 Bushing Reducer 1/8-1/4NPT
7 Z-D21356 Gauge, Right, 1.5”
8 D22849 Standpipe
9 TIA-4200 Safety Valve
10 SSW-7482 Connector Conduit 3/8”
11 D21173 Assembly, Power Cord
12 D23066 Quick Connect 3/8” NPTM (2 used)
13 Z-D21136 Pressure Switch Assembly
16 SSW-7367 Strain Releif Bushing
17 D21180 Outlet Tube 3/8”
18 SSP-7821-1 Nut, Tubing for 3/8”OD
19 SSG-3105 O-Ring, 3/8” OD Tube
20 D22165 Pressure Relief Tube
21 SSF-990 Screw, 1/4-20
22 ACG-18 Saddle Mount Cup
23 ACG-19 Isolator
24 D21190 Nylon Bushing
25 D21134 Handle Assembly
26 D21185 Handle Grip
27 D21621 Handle Strap
28 D22974 Locking Tab
29 D21188 Locking Tab Stop
30 91895680 Screw, 1/4-20 X .75”
31 * “Quadraport” Assembly
31-1 Z-D20158 Gauge, Tank, 2.0”
31-2 D21140 Plug, Quick Connect 3/8X1/4 NPT
31-3 D21426 Regulator
31-4 D21479 Spacer
31-6 D21169 Console
31-7 D20155 Regulator Ring
31-8 D21172 Screw, 1/4-20 X .5”
31-9 Z-D20157 Gauge, Regulator, 2.0”
31-10 D21425 Manifold Block
31-11 D20675 Quick Connect, 1/4NPT
31-12 D21432 Pipe Plug, 3/8” Hex Socket (2 used)
31-13 D21139 Nipple, 1/4-18NPT
32 D21026 Rear Shroud
33 Z-AC-0782 Pump Assembly
34 AC-0781 O-Ring ,1/2” OD Tube
35 AC-0780 Nut, Tubing for 1/2”OD
36 AC-0802 Tube, Interconnecting
37 SSF-554 Screw, 10-14X2.5”
38 D21028 Intake Muffler Cover
39 ACG-12 Intake Filter Element
40 D21030 Front Shroud
41 ACG-408 Assembly, Fastener
42 D23067 Wheel, 10”
43 D23574 Shoulder Bolt
44 SSF-8080-ZN Nut, Hex 3/8-16
45 SST-108 Rubber Bumper
46 D21620 Back Flow Safety Check Valve
47 ACP80 Connector

*  Order individual Parts
•  For Pump Assembly breakdown Z-AC-0782, see Pump Tab

Not Shown
D21191 Parts Manual
D24014 Operator’s Manual

CPFC2TV3520W/CPFC2TV3520W-1 (cont’d)

http://pdf.msservicecompany.com/ac-0782.pdf
http://pdf.msservicecompany.com/ac-0782.pdf

